BRAND-NEW
HEATAWAY gth GENERATION

RIGGING & ASSEMBLY
INSTRUCTION

Landed by truck

ECS MODEL AND ADDITIONAL EQUIPMENT

www.heataway.net



—————

|HEmW Preface

"MORE COST EFFECTIVE
WITH WORLD CLASS QUALITY"

This installation manual has been prepared as a qguide for assembling and

installing the 9th Generation Evaporative Condenser, designed for high efficiency,
durability, and cost-effectiveness with premium stainless steel materials.

The manual provides detailed step-by-step instructions, from the initial assembly
of individual components to the installation of additional equipment. For models with

varying footprints, users can refer to the table provided in this manual for specific
assembly guidelines to ensure smooth and accurate installation.

We sincerely hope that this manual will serve as a valuable resource for users and
facilitate efficientinstallation processes.

Footprint Model Footprint Model
EC9-0510-0705L-5 EC9-2250-1018L-S
ECS-0620-0709L-5 EC9-2520-1018L-M

7'X 9 ECS-0710-0705L-5 o EC9-2550-1018L-S

(23x27m) | EC9-0750-0709L-S BEOXX;S EC9-2860-1018L-M
ECS-0860-0709L-L (3OX55m) | £c59.5990-1018L-L
ECS-0910-0709L-L EC9-3120-1018L-M
EC9-0960-0712L-L EC9-3250-1018LL
ECS-1000-0712L-5
£CO-1120-0715L M ECS-1650-1212L-5

7'X 12" EC9-1200-0712L-L ECS-1830-1212L-M

(23X36m) | EC9-1270-0712L-M 12'X1e’ EC3-1380-1212L-L
ECO-1370-07 1oL -1 EC9-2350-1212L-M
ECO-1410-0715L-L EC9-2460-1212L-L
ECS-1300-0718L-5 EC9-2600-1218L-S
ECS-1520-0718L-L EC9-2950-1218L-S
ECS-1570-0718L-5 12'X18' EC9-3010-1218L-M

7'X 18" EC9-1/50-0/18L-M (36X55m) | EC9-3400-1218L-M

(23x55m) | EC971/60-0818L-5 EC9-3730-1218L-M
ECS-1990-0718L-M EC9-3900-1218L-L
EC9-2060-0718L-M
EC9-2140-0718L-L
EC9-2200-0718L-L
ECS-1400-1012L-5
ECS-1600-1012L-M

o ECS-1660-1012L-L

: 3.1OOXX3_1:m , | ECo-1840-1012L-M
ECS-1920-1012L-L
ECS-2000-1012L-M
EC9-2080-1012L-L

ECS RIGGING & ASSEMBLY INSTRUCTION




HEATAWAY

Table of Contents

1. Installation outline

2. Installation Tool list

3. Installation Manual of ECS Model

7'X9
(23X27m])

7' X12'
(23X3.6m])

7'X18'
(23X55m)

10'X1e
(3.0X36m)

10'X 18’
(3.0 X5.5m])

l2'X 12
(36X3.6m)

12'X18'
(3.6 X5.5m)

ECS-0510-0709L-S
EC9-0620-0709L-S
ECS-0710-0709L-S
ECS-0750-0709L-5
ECS-0860-070SL-L
ECS-0910-0709L-L

ECS-0960-0712L-L
EC9-1000-0712L-S
ECS-1120-0712L-M
ECS-1200-0712L-L
ECS-1270-0712L-M
EC9-1320-0712L-M
EC9-1370-0712L-L

EC9-1410-0712L-L

EC9S-1300-0718L-S
EC9-1520-0718L-L
ECS-1570-0718L-S
EC9S-1750-0718L-M
EC9-1760-0718L-S
EC9-1990-0718L-M
EC9-2060-0718L-M
EC9-2140-0718L-L
EC9-2200-0718L-L

EC9S-1400-1012L-S
ECS-1600-1012L-M
EC9-1660-1012L-L
EC9-1840-1012L-M
EC9-1920-1012L-L
EC9-2000-1012L-M
EC9-2080-1012L-L

EC9-2250-1018L-S
EC9-2520-1018L-M
EC9-2550-1018L-S
EC9-2860-1018L-M
EC9-2990-1018L-L
EC9-3120-1018L-M
EC9-3250-1018L-L

EC9-1650-1212L-S
EC9S-1890-1212L-M
EC9-1980-1212L-L
EC9-2150-1212L-M
EC9-2350-1212L-M
EC9-2460-1212L-L

EC9-2600-1218L-S
EC9-2950-1218L-S
ECS-3010-1218L-M
EC9-3400-1218L-M
EC9-3730-1218L-M
EC9-39500-1218L-L

N



Table of Contents

HEATAWAY

3. Installation Additional Equipment of ECS

Standby Water pump Additional Standby Water pump 43

Ladder Standard Ladder and Customize Ladder

&

Platform for footprint Length 9’ 47
Platform Platform for footprint Length 12 50
Platform for footprint Length 18’ 53
Top Handrail Standard Top Handrail 58
Cage Standard cage 59

Addition cage



~—  |nstallation outline

[HEATAWAY]

The assembly process of the Evaporative Condenser is outlined in a
clear and systematic manner, starting with the basin section, followed by the
coil section, and concluding with the fan section. Each step is detailed and

accompanied by corresponding illustrations to ensure accuracy and ease of

assembly.

Step3
FAN Section

Step?2

Coil Section

Stepl

Basin Section

ECS RIGGING & ASSEMBLY INSTRUCTION



o —
r —

meamaway, INStallation Tool list

To assist with tooling for the assembly of an Evaporative
Condenser ECY

1. Impact Wrench

2. Sockets (Size M6 M8 M10M12 M16 M20]

3. Combination Wrenches (Size M6 M8 M10 M12 M16 M20)
4. UniversalJoint

5. Silicone Sealant Gun

19083,

L

5 Bui §
Sockets

Combination Wrenches Universal Joint

Silicone Sealant Gun

ECS RIGGING &§ ASSEMBLY INSTRUCTION



HEATAWAY|

Footprint

BRAND-NEW
St GENERATION

RIGGING & ASSEMBLY
INSTRUCTION

Model

EC9-0510-0709L-S
EC9-0620-070SL-S
EC9-0710-0709L-S
EC9-0750-0709L-S
EC9-0860-0709L-L
EC9-0910-0709L-L

www.heataway.net



~—  Pjping Connection

[HEATAWAY]

A

T

—
HEATAWIAY

TR
|[J.4|_|

N1

N5 N3
PIPING CONNECTION
MARK DESCRIPTION 0y SIZE THREAD VALVE
N1 REFRIGERANT INLET 2 L" = =
NZ | REFRIGERANT OUTLET 2 L" = -
N3 MAKE UP WATER 1 2" BSPTI(F) BALL VALVE
Nt [OVER FLOW 1 43 BSPT(M) -
NS | ORAIN 1 T BSPTIF) BALL VALVE
N6 QUICK REFILL 1 2" BSPTI(F) BALL VALVE

ECS RIGGING & ASSEMBLY INSTRUCTION




_——_ Basin Section Assembly

[HEATAWAY]

Step 1:Move Assembled Basin to Position and Water Deflect
Assembly

LOUVER o
a.
Eﬁ b HEX BOLT
a MBx1.25x20L
f HEX.LOCK NUT
Y M6x1.25

WASHER M6
U/ SPRING WASHER
M6

&8 HEX BOLT
M8x1.25x20L
WING NUT M8
_ WASHER M8

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 10
8 17.0
10 33.0
12 57.0
16 160.0

ECS RIGGING & ASSEMBLY INSTRUCTION 3



_——_ Assembly Fan Section to Basin Section
[HEATAWAY]

N BUTYL ON SURFACE
. ~ *\\\\\\. /’//,z" .
k. S — ~

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 1.0
8 17.0
10 33.0
12 57.0
16 140.0

ECS RIGGING & ASSEMBLY INSTRUCTION



——_ Assembly Fan Section to Basin Section

[HEATAWAY]

HI@M
=

5
=1
=

Set Upper section on BASIN Section by
setting in middle of BASIN Section

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 330
12 57.0
16 160.0

ECS RIGGING &§ ASSEMBLY INSTRUCTION

Use rod guide for guide upper section and BASIN
Section and make sure front side and back side are
in position before assembly

-

BASIN BACK HEXBOLT Mx1.25x25L
FLAT WASHER 0025

BASIN FRONT 1

FLAT WASHER FOR M8
SPRING WASHER FOR M8 _

HEXCNUT MBx1.25
DETAL : 1

11



Final Assembly

[HEATAWAY]

install bolt

install balt

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 1.0
8 17.0
10 330
12 57.0
16 140.0

1e



. BRAND-NEW.
HEATAWAY| 9th GENERATION
RIGGING & ASSEMBLY

INSTRUCTION

Footprint

Model
EC9-0960-0712L-L
EC9-1000-0712L-S
EC9-1120-0712L-M
EC9-1200-0712L-L
EC9-1270-0712L-M
EC9-1320-0712L-M
EC9-1370-0712L-L
EC9-1410-0712L-L

www.heataway.net



~—  Pjping Connection

[HEATAWAY]

A

T

—
HEATAWIAY

TR
|[J.4|_|

N1

N5 N3
PIPING CONNECTION
MARK DESCRIPTION 0y SIZE THREAD VALVE
N1 REFRIGERANT INLET 2 L" = =
NZ | REFRIGERANT OUTLET 2 L" = -
N3 MAKE UP WATER 1 2" BSPTI(F) BALL VALVE
Nt [OVER FLOW 1 43 BSPT(M) -
NS | ORAIN 1 T BSPTIF) BALL VALVE
N6 QUICK REFILL 1 2" BSPTI(F) BALL VALVE

ECS RIGGING & ASSEMBLY INSTRUCTION

14



——__ Basin Section Assembly

[HEATAWAY]

Step 1:Move Assembled Basin to Position and Water Deflect
Assembly

T
LOUVER HEX BOLT

= ~ MBEx1.25x20L
ﬂ-i:@] / HEX.LOCKNUT

MBEx1.25

WASHER M6
SPRING WASHER M6

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)
6 1.0
8 17.0
10 33.0
12 57.0 @ HEX BOLT

M8x1.25x20L
16 1400 \ WING NUT M8

) WASHER M8 1=
ECSRIGGING & ASSEMBLY INSTRUCTION r



Assembly Fan Section to Basin Section

[HEATAWAY]

BUTYLON SURFACE

BUTYLON SURFACE

TIGHTENING TORQUE (A2-70)

TORQUE (Nm)

1.0
170

33.0

51.0
160.0

10
12
16

16

Y INSTRUCTION

SSEMBI

CI RIGGING & A



——_ Assembly Fan Section to Basin Section

[HEATAWAY]

HI@M
=

5
=1
=

Set Upper section on BASIN Section by
setting in middle of BASIN Section

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 330
12 57.0
16 160.0

ECS RIGGING &§ ASSEMBLY INSTRUCTION

Use rod guide for guide upper section and BASIN
Section and make sure front side and back side are
in position before assembly

-

BASIN BACK HEXBOLT Mx1.25x25L
FLAT WASHER 0025

BASIN FRONT 1

FLAT WASHER FOR M8
SPRING WASHER FOR M8 _

HEXCNUT MBx1.25
DETAL : 1

17



[HEATAWAY

Final Assembly

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)
6 1.0
8 17.0
10 330
12 57.0
16 140.0

install bolt install bolt

Assembly Plate

install bolt - instzll bolt

18




Footprint

Model
EC9-1300-0718L-S
EC9-1520-0718L-L
EC9-1570-0718L-S
EC9-1750-0718L-M
EC9-1760-0718L-S
EC9-1990-0718L-M
EC9-2060-0718L-M
EC9-2140-0718L-L

E(S-2200-07181 -1

St GENERATION
STAINLESS STEEL

EVAPORATIVE CONDENSERS

RIGGING & ASSEMBLY
INSTRUCTION

www.heataway.net



— Piping Connection

[HEATAWAY]

—r

—
HEATAWIAY

TR
|[J.4|_|

N1

N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTy SIZE THREAD VALVE
N1 REFRIGERANT INLET 2 A = =
N2 | REFRIGERANT OQUTLET 2 L" - &
N3 MAKE UP WATER 1 F 5 BSPTI(F) BALL VALVE
N& | OVER FLOW 1 24 BSPT(M) &
N5 [DRAIN 1 .3 BSPT(F) BALL VALVE
N6 QUICK REFILL 1 & BSPTI(F) BALL VALVE

ECS RIGGING & ASSEMBLY INSTRUCTION

20



——.__ Basin Section Assembly

[HEATAWAY]

Step 1:Move Assembled Basin to Position and Water Deflect
Assembly

LOUVER

HEX BOLT

/
ﬂ?E] M6x1.25x20L

HEX.LOCK NUT
/ M6Ex1.25
. WASHER M6
™ —~l_ SPRING WASHER M6

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm) 5o HEX BOLT

5 70 M8x1.25x20L
{ WING NUT M8

8 13.0 ) WASHER M8

10 330 L1/

12 57.0

16 140.0

GEASSEMBLY INSTRUCTION 21



— _ Assembly Fan Section to Basin Section

[HEATAWAY]

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0

ee



——_ Assembly Fan Section to Basin Section

[HEATAWAY]

HI@M
=

5
=1
=

Set Upper section on BASIN Section by
setting in middle of BASIN Section

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 330
12 57.0
16 160.0

ECS RIGGING &§ ASSEMBLY INSTRUCTION

Use rod guide for guide upper section and BASIN
Section and make sure front side and back side are
in position before assembly

-

BASIN BACK HEXBOLT Mx1.25x25L
FLAT WASHER 0025

BASIN FRONT 1

FLAT WASHER FOR M8
SPRING WASHER FOR M8 _

HEXCNUT MBx1.25
DETAL : 1

23



Final Assembly

[HEATAWAY]

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 7.0
8 17.0
10 33.0
12 57.0
16 140.0




Footprint

Model
EC9-1400-1012L-S
EC9-1600-1012L-M
EC9-1660-1012L-L
EC9-1840-1012L-M
EC9-1920-1012L-L
EC9-2000-1012L-M
EC9-2080-1012L-L

St GENERATION
STAINLESS STEEL

EVAPORATIVE CONDENSERS

RIGGING & ASSEMBLY
INSTRUCTION

www.heataway.net



~—  Pjping Connection

[HEATAWAY]

N4
& . L:—__:‘T-\ .
. __‘n— .:
= I:i‘q 4 .
d 4 N6
L&s 22 J 22 - .8 § E—
N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTyY SIZE THREAD VALVE
N1 REFRIGERANT INLET i A = =
N2 [REFRIGERANT QUTLET 2 L" - &
N3 [MAKE UP WATER 1 i) BSPTI(F) BALL VALVE
Nt [OVER FLOW 1 ' BSPTIM) =
N5 | DRAIN 1 ' 4o BSPTI(F) BALL VALVE
N6 [QUICK REFILL 1 & BSPTI(F) BALL VALVE

ECS RIGGING & ASSEMBLY INSTRUCTION

26



——__ Basin Section Assembly

[HEATAWAY]

Step 1:Move Assembled Basin to Position And Water Deflect
Assembly

LOUVER

-H-H\\
HEX BOLT
2 M8x1.25x20L
WING NUT M8
WASHER M8
TIGHTENING TORQUE (A2-70) f’r'—_
M TORQUE (Nm) HEX BOLT
M6x1.25x20L
6 1.0 = HEX LOCK NUT
8 17.0 ﬂ: M6x1.25
: WASHER M6
10 33.0 SPRING WASHER M6
12 51.0 _
~__|
16 160.0

ECS RIGGING &§ ASSEMBLY INSTRUCTION 2/



~——_ Final Assembly

[HEATAWAY]

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 1.0
8 17.0
10 330
12 57.0
16 140.0




Footprint

Model
EC9-2250-1018L-5
EC9-2520-1018L-M
EC9-2550-1018L-S
EC9-2860-1018L-M
EC9-2990-1018L-L
EC9-3120-1018L-M
EC9-3250-1018L-L

St GENERATION
STAINLESS STEEL

EVAPORATIVE CONDENSERS

RIGGING & ASSEMBLY
INSTRUCTION

www.heataway.net



~—  Pjping Connection

[HEATAWAY]

N4
& . L:—__:‘T-\ .
. __‘n— .:
= I:i‘q 4 .
d 4 N6
L&s 22 J 22 - .8 § E—
N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTyY SIZE THREAD VALVE
N1 REFRIGERANT INLET i A = =
N2 [REFRIGERANT QUTLET 2 L" - &
N3 [MAKE UP WATER 1 i) BSPTI(F) BALL VALVE
Nt [OVER FLOW 1 ' BSPTIM) =
N5 | DRAIN 1 ' 4o BSPTI(F) BALL VALVE
N6 [QUICK REFILL 1 & BSPTI(F) BALL VALVE

ECS RIGGING & ASSEMBLY INSTRUCTION

30



—— _ Basin Section Assembly

[HEATAWAY]

Step 1:Move Assembled Basin to Position And Water Deflect
Assembly

HEX BOLT

s MBx1.25x20L
TIGHTENING TORQUE (A2-70)

BN WING NUT M8
WASHER M8
M TORQUE (Nm)

6 7.0 i
8 17.0 HEX BOLT

. MBx1.25x20L
10 330 — N, HEXLOCKNUT
- [ Mexi2s
) 5.0 D oL e
16 140.0 / SPRING WASHER M6

CI RIGGING & ASSEMBLY INSTRUCTION —

LOUVER

31



Fan Section Install

—————

[HEATAWAY]

>> |nstall FAN Section

BUTYLON SURFACE

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)

TORQUE (Nm)

1.0
11.0

33.0

51.0

140.0

10

16

32



HEATAWAY]

Footprint

Model
EC9-1650-1212L-S
EC9-1890-1212L-M
EC9-1980-1212L-L
EC9-2150-1212L-M
EC9-2350-1212L-M
EC9-2460-1212L-L

St GENERATION
STAINLESS STEEL

EVAPORATIVE CONDENSERS

RIGGING & ASSEMBLY
INSTRUCTION

www.heataway.net



~—  Pjping Connection

[HEATAWAY]

N4
& . L:—__:‘T-\ .
. __‘n— .:
= I:i‘q 4 .
d 4 N6
L&s 22 J 22 - .8 § E—
N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTyY SIZE THREAD VALVE
N1 REFRIGERANT INLET i A = =
N2 [REFRIGERANT QUTLET 2 L" - &
N3 [MAKE UP WATER 1 i) BSPTI(F) BALL VALVE
Nt [OVER FLOW 1 ' BSPTIM) =
N5 | DRAIN 1 ' 4o BSPTI(F) BALL VALVE
N6 [QUICK REFILL 1 & BSPTI(F) BALL VALVE

ECS RIGGING & ASSEMBLY INSTRUCTION

34



——__ Basin Section Assembly

[HEATAWAY]

Step 1:Move Assembled Basin to Position And Water Deflect
Assembly

LOUVER

-H-H\\
HEX BOLT
2 M8x1.25x20L
WING NUT M8
WASHER M8
TIGHTENING TORQUE (A2-70) f’r'—_
M TORQUE (Nm) HEX BOLT
M6x1.25x20L
6 1.0 = HEX LOCK NUT
8 17.0 ﬂ: M6x1.25
: WASHER M6
10 33.0 SPRING WASHER M6
12 51.0 _
~__|
16 160.0

ECS RIGGING &§ ASSEMBLY INSTRUCTION 50



~——_ Final Assembly

[HEATAWAY]

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
6 1.0
8 17.0
10 330
12 57.0
16 140.0




Footprint

\Y/[e]al=]
EC9-2600-1218L-S
EC9-2950-1218L-S

EGH=-SE10-12 18NS,

ECS-3400-1218L-M |

E€9-3/30-1218]=-M
EC€S-3900-121 8=k

St GENERATION
STAINLESS STEEL

EVAPORATIVE CONDENSERS

RIGGING & ASSEMBLY
INSTRUCTION

www.heataway.net



———

[HEATAWAY]

Piping Connection

N4
: T 7)) :
. .:
= I:i‘q 4 .
d 4 N6
L&s 22 J 22 - .8 § E—
N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTyY SIZE THREAD VALVE
N1 REFRIGERANT INLET i A = =
N2 [REFRIGERANT QUTLET 2 L" - &
N3 [MAKE UP WATER 1 i) BSPTI(F) BALL VALVE
Nt [OVER FLOW 1 ' BSPTIM) =
N5 | DRAIN 1 ' 4o BSPTI(F) BALL VALVE
N6 [QUICK REFILL 1 & BSPTI(F) BALL VALVE
ECS RIGGING & ASSEMBLY INSTRUCTION
ECS RIGGING 5 ASSEMBLY INSTRUCTION

38



~—  Pjping Connection

[HEATAWAY]

N4
& . L:—__:‘T-\ .
. __‘n— .:
= I:i‘q 4 .
d 4 N6
L&s 22 J 22 - .8 § E—
N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTyY SIZE THREAD VALVE
N1 REFRIGERANT INLET i A = =
N2 [REFRIGERANT QUTLET 2 L" - &
N3 [MAKE UP WATER 1 i) BSPTI(F) BALL VALVE
Nt [OVER FLOW 1 ' BSPTIM) =
N5 | DRAIN 1 ' 4o BSPTI(F) BALL VALVE
N6 [QUICK REFILL 1 & BSPTI(F) BALL VALVE

ECS RIGGING & ASSEMBLY INSTRUCTION

39



—— _ Basin Section Assembly

[HEATAWAY]

Step 1:Move Assembled Basin to Position And Water Deflect
Assembly

HEX BOLT

s MBx1.25x20L
TIGHTENING TORQUE (A2-70)

BN WING NUT M8
WASHER M8
M TORQUE (Nm)

6 7.0 i
8 17.0 HEX BOLT

. MBx1.25x20L
10 330 — N, HEXLOCKNUT
- [ Mexi2s
) 5.0 D oL e
16 140.0 / SPRING WASHER M6

CI RIGGING & ASSEMBLY INSTRUCTION —

LOUVER

40



Fan Section Install

—————

[HEATAWAY]

>> |nstall FAN Section

BUTYLON SURFACE

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)

TORQUE (Nm)

1.0
11.0

33.0

51.0

140.0

10

16

41



- — . BRAND-NEW
el

9™ GENERATION

RIGGING & ASSEMBLY
INSTRUCTION

ADDITIONAL EQUIPMENT

www.heataway.net




—— _ Standby water pump assembly

[HEATAWAY]

» Step 1: Start Assembly water pump base

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

HEX.BOLT M10x1.5x30L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x1.5

ECS RIGGING & ASSEMBLY INSTRUCTION

:
2
:
:

HEX.BOLT M10x1.5x35L

( WASHER FOR M10
) SPRING WASHER FORM10

HEXNUT M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x1.5

WASHER

—

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10

HEXNUT M10x1.5

43



Standby water pump assembly

» Step 2: Assembly water pump and Suction Pump pipe

GASKET

HEX.BOLT M20x2.5x60L
WASHER FOR M20
SPRING WASHER FOR M20

HEX.NUT M20x2.5

BUTTERFLY VALVE 6"

HEX.BOLT M12x1.75x50L GASKET

WASHER FOR M12
WASHER

SPRING WASHER FOR M12
HEX.NUT M 120x1.75

HEX.BOLT M20x2.5x120L
WASHER FOR M20
SPRING WASHER FOR M20
HEXNUT LOCK M20x2.5

HEX.BOLT M20x2.5x70L
WASHER FOR M20
SPRING WASHER FOR M20
HEXNUT LOCK M20x2.5

ECO RIGGING & ASSEMBLY INSTRUCTION

44



Standby water pump assembly

» Step 3: Assembly Lower pump pipe

BOLT M20x2.5x90L
WASHER FOR M20
SPRING WASHER FOR M20
HEXNUT M20x2.5

FLANGE 6"

CHECK VALVE 5"

STUD BOLT M16x2.0x200L
WASHER FORM16

SPRING WASHER FOR M16
HEX.NUT M16x2

TEXTILE HOSE 17 &
HOSE CLAMP 1”

TEXTILE HOSE 1”
HOSE CLAMP 1”

ECO RIGGING & ASSEMBLY INSTRUCTION 45



~——_ |Ladder assembly

[HEATAWAY]

1. Lower Ladder lUnit
2. Upper Ladder 1Unit

Upper Ladder Lower Ladder
» Step 1: Start Assembly from Lower Ladder

: HEX BOLT M8x1.25x25L |
" SPRING WASHERFORMS8 | &
””*\‘“‘ WASHER FOR M8

@ HEXNUT M8x1.25

Yk

|

A\

A\

HEX.BOLT M8x1.25x25L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

A\

A\

¢
4
4

¥

HEX.BOLT M8x1.25x25L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

46



———

FEATAWAY Platform assembly for footprint 9

1]
] L
LR -
L] L] & & ae L] a8 -
.
. m-
-
*

1. Platform A

Platform Floor A
Handrial A-1
Handrail A-2
Handrail A-3

Beam support Platform

ECS RIGGING & ASSEMBLY INSTRUCTION

1Set
1Unit
1Unit
1Unit
1Unit
2 uUnits

Platform Floor Handrial A- Handrial A-2
A 1
[
Handrial A-3 Beam support Platform
—
.
I :
S
,I
Sy
e
]
oY e |

47



wamway  Platform assembly for footprint '

» Step 1: Start Assembly from Platform A

s

HEX.BOLT M8x1.25x20L

£ SPRING WASHER FOR M8
WASHER FOR M8

A

%

i

/JL

AN W

HEX.BOLT
MB8x1.25x20L

/4

SPRING WASHER

FORM8
WASHER FOR M8
HEX.NUT M8x1.25

ECS RIGGING & ASSEMBLY INSTRUCTION

HEX.BOLT
M8x1.25x20L
SPRING WASHER
FORM8

WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

H HEX.BOLT M8x1.25x20L
I SPRING WASHER FOR M8
WASHER FOR M8

HEX.NUT M8x1.25

48



[HEATAWAY]

Platform assembly for footprint 9

» Step 2: Install Platform A

<

(U

ECS RIGGING & ASSEMBLY INSTRUCTION

|

HEX.BOLT M10x1.25x30L

SPRING WASHER FOR M10

WASHER FOR M10
HEX.NUT M10x1.25

Beam support Platform

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

o

: Lo 0 T2 ¥

L
e 9 P

< 3

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR
M10

WASHER FOR M10
HEX.NUT M10x1.25

49



AY]

|_'g31;|}:' ATA

~——_ Platform assembly for footprint 12’

1. Platform A
- Platform Floor A

[ ? } . ? : - Handrial A-1
4 il [_' - Handrail A-2
'i:é:‘F == - - Handrail A-3

JL'I e i === E” . ”# - Beam support Platform

# I L
| =8 |
l_lh
PA G
rd
il
Handrial A-1

1 Set

1 Unit
1 Unit
1 Unit
1 Unit
2 Units

Handrial A-2

~

Handrial A-3 Beam support Platform

T

THg e

it

ECS RIGGING & ASSEMBLY INSTRUCTION

50



~——_ Platform assembly for footprint 12’

[HEATAWAY]

» Step 1: Start Assembly from Platform A

HEX.BOLT M8x1.25x20L

SPRING WASHER FOR M8
WASHER FOR M8

AN W

-

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

ECS RIGGING & ASSEMBLY INSTRUCTION

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

T HEX.BOLT M8x1.25x20L
| SPRING WASHER FOR M8
WASHER FOR M8

HEX.NUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

51



Eos Platform assembly for footprint 12’

» Step 1: Start Assembly from Platform A

|
RATAWAT >~
s
= o HEX.BOLT M10x1.25x30L
d SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25
; / v¥ Beam support Platform
e a— )] E—— .,é PP

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10

s T HEX.NUT M10x1.25
f —
° ° HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FORM10
A 1%7 Il HEXNUT M10x1.25
| | I:: L= [l
< T = HEX.BOLT M10x1.25x30L
I- - [ SPRING WASHER FOR M10
] I T I WASHER FOR M10
. i i ) — 5 HEXNUT M10x1.25
w L ° |
b o L)
- - b L] o
2sdben
[ o[l
o LR L] 4
+: oo °, E nl g 2 o
o o o :
R C @) HEXBOLT M10x1.25x30L HEX BOLT M10x1.25x30L
e[ 313 - - . L[E=SS SpPRING WASHERFOR M10 SPRING WASHER FOR M10
WASHER FORM10 WASHER FOR M10
HEXNUT M10x1.25 HEX.NUT M10x1.25 .

ECS RIGGING &§ ASSEMBLY INSTRUCTION



= Platform assembly for footprint 18’

[HEATAWAY]

1. Platform A 1Set

_@—ﬂb - Platform Floor A 1Unit

% i i Tl T F - Handrial A-1 1 Unit

3 ’E : I ; - HandrailA-2 1Unit

! a— 8 - Handrail A-3 1Unit

T ] i i - Beamsupport Platform 2 Units
. ] A
E_ﬁ[?::- g ::; T Ly I+ } \‘3
""" o
Platform Floor Handrial A- Handrial A-2
A 1
o \‘
-q'nl\ Handrial A-3 Beam support Platform
%

2. Platform B 1Set

- Platform Floor B 1Unit

- Handrial B-1 1Unit

] - Handrail B-2 1 Unit

- Handrail B-3 1Unit

l m i ﬂ n - Beamsupport Platform 3 Unit

O
N Platform Floor Handrial B- Handrial B-2
B 1
i
" .i'
Handrial B-3 Beam support Platform
53

ECS RIGGING & ASSEMBLY INSTRUCTION



~——_ Platform assembly for footprint 18’

[HEATAWAY]

» Step 1: Start Assembly from Platform A

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR
M8

WASHER FOR M8

I
=
=
r
\\
\\

HEX.BOLT HEX.BOLT
MB8x1.25x20L M8x1.25x20L
SPRING WASHER SPRING WASHER
FOR M8 FORMS8
WASHER FOR M8 WASHER FOR M8
HEX.NUT M8x1.25 HEX.NUT M8x1.25

ECS RIGGING & ASSEMBLY INSTRUCTION

HEX.BOLT
M8x1.25x20L
SPRING WASHER
FORM8

WASHER FOR M8
HEXNUT M8x1.25

54



(e —
J—1_

HEATAWAY|

Platform assembly for footprint 18’

» Step 1: Start Assembly from Platform A

i ‘ UL .
S ATARAY ~ I
|
®

AN

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

L Beam support Platform

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FORM10
HEXNUT M10x1.25

ECS RIGGING &§ ASSEMBLY INSTRUCTION

o °l|[* o HEX BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
l” HEXNUT M10x1.25
HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
I WASHER FOR M10
= HEX.NUT M10x1.25
L] L]
-4 -] of
W e |l
-] L] -] 4
+: oo °, E nl O o o
o o o :
HEX.BOLT M10x1.25x30L HEX BOLT M10x1.25x30L

SPRING WASHER FOR M10

WASHER FORM10

HEXNUT M10x1.25

SPRING WASHER FOR M10
WASHER FOR M10

HEX.NUT M10x1.25 cc



Platform assembly for footprint 18’

» Step 2: Start Assembly from Platform B

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8

WASHER FOR M8
HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
|

WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x20L |
SPRING WASHER FOR M8
WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

ECO RIGGING & ASSEMBLY INSTRUCTION 56



——  Platform assembly for footprint 18’

[HEATAWAY]

» Step 1: Start Assembly from Platform A

8
HIEATARAY) HEATAWAY %\_f’ i
Lo '\'\./’ [
i HEX.BOLT M10x1.25x30L

SPRING WASHER FOR M10

WASHER FORM10

HEXNUT M10x1.25
L Beam support Platform

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FORM10
HEXNUT M10x1.25

HEX.BOLT o °fll° o
M10x1.25x30L
SPRING WASHER ]
FORM10
WASHER FOR M10 l *
HEX.NUT M10x1.25 d L[ =
I
HEXBOLTM].OX].EBXBOL . . »jﬂ B P | N B N B
SPRING WASHER FOR M10 Tl
WASHER FOR M10 g
HEX.NUT M10x1.25 o lo
3 L]
HEX.BOLT M10x1.25x30L

SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

57

ECS RIGGING &§ ASSEMBLY INSTRUCTION



Top Handrail assembly

HEX.BOLT M6x1.25x20L
SPRING WASHER FOR M6
WASHER FOR M6

NUT FOR M6

HEX.BOLT M8x1.25x25L

SPRING WASHER FOR M8

WASHER FOR M8

NUT FOR M8
HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

NUT FOR M8

HEX.BOLT M8x1.25x20L
SPRING WASHER FORM8
WASHER FOR M8

NUT FOR M8

/

/s

ECO RIGGING & ASSEMBLY INSTRUCTION o8



_~—— _ Standard Cage assembly and Addition cage
[HEATAWAY]

» Standard Cage

HEX BOLT M6x1.25x25L (PAN HEAD)
SPRING WASHER FOR M6

WASHER FOR M6

NUT FOR M6

( HEX.BOLT Mbx1.25x25L (PAN HEAD)

ué SPRING WASHER FOR M6
q WASHER FOR M6
I - NUT FOR M6
\h

/

1
Pzl HEX.BOLT M6x1.25x25L
1 SPRING WASHER FOR M6
l WASHER FOR M6
e Ll
-
e
/-a 1
/ 1
Al
|
I_
\‘_“\-‘

» Addition cage

_ <
i HEX BOLT M6x1.25x30L (PAN HEAD)
WPl \ SPRING WASHER FOR M6
AC | WASHER FOR M6
&L \‘l@ NUT FOR M6
" ‘/‘
M""—- =
~ull L\:‘\ >
N~
% g TN \\\
yi[=dll SN - .
N |
= N !
ﬂ[ P == Ny HEX BOLT M6x1.25x25L
> < é‘f‘ SPRING WASHER FOR M6
VI §> """ ; WASHER FOR M6
.\\ L< NUT FOR M6
S=rNd R

ECS RIGGING &§ ASSEMBLY INSTRUCTION



	Slide Number 1
	Slide Number 2
	Slide Number 3
	Slide Number 4
	Slide Number 5
	Slide Number 6
	Slide Number 7
	Slide Number 8
	Slide Number 11
	Slide Number 12
	Slide Number 13
	Slide Number 14
	Slide Number 15
	Slide Number 16
	Slide Number 17
	Slide Number 18
	Slide Number 19
	Slide Number 20
	Slide Number 21
	Slide Number 22
	Slide Number 23
	Slide Number 24
	Slide Number 25
	Slide Number 26
	Slide Number 27
	Slide Number 28
	Slide Number 29
	Slide Number 30
	Slide Number 31
	Slide Number 32
	Slide Number 33
	Slide Number 34
	Slide Number 35
	Slide Number 36
	Slide Number 37
	Slide Number 38
	Slide Number 39
	Slide Number 40
	Slide Number 41
	Slide Number 42
	Slide Number 43
	Slide Number 44
	Slide Number 45
	Slide Number 46
	Slide Number 47
	Slide Number 48
	Slide Number 49
	Slide Number 50
	Slide Number 51
	Slide Number 52
	Slide Number 53
	Slide Number 54
	Slide Number 55
	Slide Number 56
	Slide Number 57
	Slide Number 58
	Slide Number 59



